

## Test Report

Report No.: GNBC230629136EN

Issue Date: Jul. 13, 2023

Page 1 of 3

The following information was/were submitted and identified by/on behalf of the client:

Applicant : Mid Ocean Brands B.V.  
Address : 7/F, Kings Tower, 111 King Lam Street, Cheung Sha Wan, Kowloon, Hong Kong.  
Sample Name : 3 port USB hub with dual input  
Sample Model : MO6848  
Vendor Code : 109979  
Sample Receive Date : Jun. 29, 2023  
Sample Testing Period : Jun. 29, 2023 - Jul. 05, 2023

Test Result Summary:

As requested by the applicant, for details refer to attached page(s).

| TEST ITEM(S)                  | TEST REQUESTED                          | CONCLUSION(S)     |
|-------------------------------|-----------------------------------------|-------------------|
| Released Formaldehyde content | Selected test(s) as requested by client | PASS <sup>#</sup> |

Remark: “#” = Meet client's requirement.

# ORIGINAL

Authorized signature:



Lab Manager: Gavin Zhou



Jul. 13, 2023

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

# Test Report

Report No.: GNBC230629136EN

Issue Date: Jul. 13, 2023

Page 2 of 3

Test Result(s):

Test Sample Description:

| Material No. | Material Description       |
|--------------|----------------------------|
| <u>01</u>    | Natural color bamboo shell |

## Released Formaldehyde content

Test Method: EN 717-3:1996

| <u>Material No.</u> | <u>Unit</u> | <u>Limit*</u> | <u>Result(s)</u> | <u>Conclusion(s)</u> |
|---------------------|-------------|---------------|------------------|----------------------|
| <u>01</u>           | mg/kg       | 80            | 5.4              | PASS                 |

**Note:** 1. 1000mg/kg = 0.1%;  
2. "<" = Less than;  
3. "\*" = According to client's requirement.

ORIGINAL

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

## Test Report

Report No.: GNBC230629136EN

Issue Date: Jul. 13, 2023

Page 3 of 3

### Sample Photo(s):



GIG authenticate the photo(s) on original report only

\*\*\*End of Report\*\*\*

# ORIGINAL

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).